
Screw list:

Screw M5/35 –  4pcs – marked as   A

Screw M5/45 – 12pcs – marked as   B

Screw M5/50 –  2pcs – marked as   C

Screw M5/60 –  2pcs – marked as   D

Butterfly nut – 8pcs – marked as   E

Standard nut – 12pcs – marked as   F

Washer – 20pcs – marked as    G

Screw M3/35 –  4pcs – marked as   H

Screw M3/12 –  4pcs – marked as   I 

1. Assembling of bottom sliding door slat
Screw A - 2 pcs.
Standard nut F - 2 pcs.
Washer G - 2 pcs.

3. Assembling of top and bottom shelf

2.1. Assembling of doors with top sliding door slat
Screw A - 2 pcs.
Standard nut F - 2 pcs.
Washer G - 2 pcs.
2.2. Assembling of leg adjustment parts
Screw B - 8 pcs.
Butterfly nut E - 8 pcs.
Washer G - 8 pcs.
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Table parts list:

Workbench side –  2pcs – marked as   j
Top and bottom sliding door slat –  2pcs – marked as  k
Foot –  2pcs – marked as    l
Leg adjustment part –  4pcs – marked as   m
Sliding door –  2pcs – marked as   n
Top shelf –  1pcs – marked as    o
Bottom shelf –  1pcs – marked as   p
Back wall top slat –  1pcs – marked as   r
Back wall bottom slat –  1pcs – marked as   s
Back wall –  1pcs – marked as    t
Workbench plate –  1pcs – marked as   u
Front vice –  1pcs – marked as    w
Tightening pin –  2pcs – marked as   x
Tool holder wall –  1pcs – marked as   y
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4. Assembling of back wall
Screw B - 4 pcs.
Standard nut F - 4 pcs.
Washer G - 4 pcs.
Screw I - 2 pcs

5. Assembling of workbench plate and vice
Screw C - 2 pcs.
Screw D - 2 pcs.
Butterfly nut E - 4 pcs.
Washer G - 4 pcs.

ATTENTION: 
Please note screws “D” fix also tool holder wall

Tightening pin

6. Assembling of tool holder wall
Screw H - 2 pcs


